
tpomag.com
SEPTEMBER 2020

A TEAM EFFORT HELPED AN 
ILLINOIS PLANT TRANSITION TO BIO-P | 12

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

A Home Run 
of an Upgrade

IN MY WORDS: 
Reuse and recycling 

on the rise | 30

TECHNOLOGY DEEP DIVE: 
Holistic solids 
processing | 50

TECH TALK: 
Comparing level 

measurement tools | 18

Chris Rebone
Wastewater Division Manager 

St. Charles, Ill.



http://www.blue-white.com


Raptor® Screening Products

Fine Screen
Micro Strainer
Rotating Drum Screen
Septage Acceptance Plant
Septage Complete Plant
Complete Plant
Multi-Rake Bar Screen
FalconRake® Bar Screen
Rotary Strainer Screen
Wash Press

NO LOWER BEARINGS, SPROCKETS, BUSHINGS OR GUIDES. 
[...]
Learn more at hach.com/wastewaterLearn more at hach.com/wastewater

@tpomag.com

‘‘ ‘‘OVERHEARD ONLINE

“We’re not just interested in seeing 
if the virus is in the wastewater — 
it undoubtedly will be. We want to 
know what happens to the virus  
in wastewater and biosolids.”
Researchers to Examine COVID-19 Virus in Biosolids
tpomag.com/featured

Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.

BUG OF THE MONTH

Meet Hyphomicrobium 
In this edition of TPO’s ongoing series 
Bug of the Month, readers get to take a peek 
under the microscope at Hyphomicrobium 
and learn about how it can indicate 
wastewater septicity. Hyphomicrobium are 
a genus within the Proteobacteria phy-
lum, and over 30 individual species have 
been identified. 
tpomag.com/featured

TPO PODCAST

Process Control Strategies
Check out the debut of TPO’s podcast! The first episode features 
editor Ted Rulseh talking with special guest Ron Trygar of the 
University of Florida Training, Research and Education for Envi-
ronmental Occupations (UF TREEO) Center about process control 
strategies. Trygar shares with listeners some practices that help 
optimize operations for the best effluent quality, and how to listen 
to what the plant is telling you. 
tpomag.com/featured

 Join the Discussion
Facebook.com/tpomag 
Twitter.com/tpomag

Visit tpomag.com and sign  
up for newsletters and alerts. You’ll 
get exclusive content delivered right 
to your inbox, and you’ll stay in the 
loop on topics important to you.

Emails & Alerts

COVID-19 FIGHT

Wastewater  
Testing Is 
Critical
Almost certainly you’ve 
seen headlines about 
wastewater treatment 
plants around North 
America joining the fight 
against COVID-19 by 
testing wastewater in an effort to predict viral hotspots. In this online 
exclusive article, read about how our industry is well positioned to be a key 
player in the fight through this kind of routine testing during the pandemic. 
tpomag.com/featured



Learn more at hach.com/wastewaterLearn more at hach.com/wastewater

@tpomag.com

‘‘ ‘‘OVERHEARD ONLINE

“We’re not just interested in seeing 
if the virus is in the wastewater — 
it undoubtedly will be. We want to 
know what happens to the virus  
in wastewater and biosolids.”
Researchers to Examine COVID-19 Virus in Biosolids
tpomag.com/featured

Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.

BUG OF THE MONTH

Meet Hyphomicrobium 
In this edition of TPO’s ongoing series 
Bug of the Month, readers get to take a peek 
under the microscope at Hyphomicrobium 
and learn about how it can indicate 
wastewater septicity. Hyphomicrobium are 
a genus within the Proteobacteria phy-
lum, and over 30 individual species have 
been identified. 
tpomag.com/featured

TPO PODCAST

Process Control Strategies
Check out the debut of TPO’s podcast! The first episode features 
editor Ted Rulseh talking with special guest Ron Trygar of the 
University of Florida Training, Research and Education for Envi-
ronmental Occupations (UF TREEO) Center about process control 
strategies. Trygar shares with listeners some practices that help 
optimize operations for the best effluent quality, and how to listen 
to what the plant is telling you. 
tpomag.com/featured

 Join the Discussion
Facebook.com/tpomag 
Twitter.com/tpomag

Visit tpomag.com and sign  
up for newsletters and alerts. You’ll 
get exclusive content delivered right 
to your inbox, and you’ll stay in the 
loop on topics important to you.

Emails & Alerts

COVID-19 FIGHT

Wastewater  
Testing Is 
Critical
Almost certainly you’ve 
seen headlines about 
wastewater treatment 
plants around North 
America joining the fight 
against COVID-19 by 
testing wastewater in an effort to predict viral hotspots. In this online 
exclusive article, read about how our industry is well positioned to be a key 
player in the fight through this kind of routine testing during the pandemic. 
tpomag.com/featured

http://hach.com/wastewater


12     TREATMENT PLANT OPERATOR

wastewater: PLANT
top performer

A Home Run of an Upgrade
A TOTAL TEAM EFFORT HELPED AN ILLINOIS PLANT UPGRADE TO A NEW BIO-P PROCESS
AND MAKE OTHER IMPROVEMENTS WHILE SUSTAINING OPERATIONS AND PERMIT COMPLIANCE

STORY: Jim Force  |  PHOTOGRAPHY: Miles Boone

H
ow do you accommodate a two-year upgrade of a treatment 
plant, change over to new processes, keep staff abreast and 
involved, and maintain effluent compliance — all while 
dodging contractors, engineers and equipment suppliers?

In St. Charles, Illinois, Chris Rebone, wastewater division man-
ager, says it takes a proactive and patient approach, open communi-
cation between departments, and the willingness to make mistakes 
and learn from them.

He should know. From 2017 to 2019, the city’s Main Wastewater 
Treatment Facility underwent a game-changing renovation that added 
a new biological phosphorus removal process, rehabilitated the diges-
tion and biogas systems, and added other new equipment and 
processes.  

Rebone gives credit for the successful transition to his staff of 
Samantha Metallo, assistant division manager; Dan Massa, John 
Huver, Steven O’Neil and Steven Streich, certified wastewater opera-
tors; James Smith, wastewater technician; and Richard Wadda, labo-
ratory technician.

“It took a lot of ingenuity on their 
part,” he says. “I can’t thank our 
people enough for their due diligence 
and attention to detail. They accepted 
the challenge and ran with it.”

 
EXTENSIVE UPGRADE

The Main Wastewater Treatment 
Facility is one of two at St. Charles. 
The Westside plant treats 0.6 mgd 
on average and has a 0.7 mgd design 
capacity. The Main facility (9 mgd 
design, 7 mgd average) has Muffin 
Monster screens (JWC Environmen-
tal) in the influent pumping stations, 
followed by primaries, biological treatment, final clarification and 
UV disinfection (TrojanUV). Effluent discharges to the Fox River.

Biosolids are stabilized in a pair of egg-shaped digesters (Walker 
Process Equipment, A Div. of McNish Corp.), dewatered on Alfa Laval 
centrifuges, stored at the Westside plant and spread on corn and soy-
bean fields in fall. Biogas powers the plant’s Walker Process Equip-
ment boiler and heat exchanger system.

New state-imposed phosphorus removal requirements led the city 
to undertake the $17 million plant upgrade to biological phosphorus 
removal. Rebone says it made sense to rehabilitate the digesters and 

‘‘I can’t thank our 

people enough for 

their due diligence and 

attention to detail. They 

accepted the challenge 

and ran with it.”
CHRIS REBONE

Main Wastewater Treatment Facility
St. Charles, Illinois
www.stcharlesil.gov

BUILT: 
1956; upgraded 2017-19

POPULATION SERVED: 
35,000

FLOWS: 
9 mgd design,  
7 mgd average

TREATMENT LEVEL: 
Secondary

TREATMENT PROCESS: 
Anaerobic-anoxic-oxic (A2O) 
biological phosphorus removal

RECEIVING STREAM: 
Fox River

BIOSOLIDS: 
Land-applied

BUDGET:
$5.1 million (operations)

The team at the Main Wastewater Treatment Facility 
includes, from left, Christina Smith, Dan Massa, 
Chris Rebone, Richard Wadda, Samantha Metallo, 
John Huver and Steven O’Neil.



tpomag.com    September 2020   13

wastewater: PLANT
top performer

A Home Run of an Upgrade
A TOTAL TEAM EFFORT HELPED AN ILLINOIS PLANT UPGRADE TO A NEW BIO-P PROCESS
AND MAKE OTHER IMPROVEMENTS WHILE SUSTAINING OPERATIONS AND PERMIT COMPLIANCE

STORY: Jim Force  |  PHOTOGRAPHY: Miles Boone

H
ow do you accommodate a two-year upgrade of a treatment 
plant, change over to new processes, keep staff abreast and 
involved, and maintain effluent compliance — all while 
dodging contractors, engineers and equipment suppliers?

In St. Charles, Illinois, Chris Rebone, wastewater division man-
ager, says it takes a proactive and patient approach, open communi-
cation between departments, and the willingness to make mistakes 
and learn from them.

He should know. From 2017 to 2019, the city’s Main Wastewater 
Treatment Facility underwent a game-changing renovation that added 
a new biological phosphorus removal process, rehabilitated the diges-
tion and biogas systems, and added other new equipment and 
processes.  

Rebone gives credit for the successful transition to his staff of 
Samantha Metallo, assistant division manager; Dan Massa, John 
Huver, Steven O’Neil and Steven Streich, certified wastewater opera-
tors; James Smith, wastewater technician; and Richard Wadda, labo-
ratory technician.

“It took a lot of ingenuity on their 
part,” he says. “I can’t thank our 
people enough for their due diligence 
and attention to detail. They accepted 
the challenge and ran with it.”

 
EXTENSIVE UPGRADE

The Main Wastewater Treatment 
Facility is one of two at St. Charles. 
The Westside plant treats 0.6 mgd 
on average and has a 0.7 mgd design 
capacity. The Main facility (9 mgd 
design, 7 mgd average) has Muffin 
Monster screens (JWC Environmen-
tal) in the influent pumping stations, 
followed by primaries, biological treatment, final clarification and 
UV disinfection (TrojanUV). Effluent discharges to the Fox River.

Biosolids are stabilized in a pair of egg-shaped digesters (Walker 
Process Equipment, A Div. of McNish Corp.), dewatered on Alfa Laval 
centrifuges, stored at the Westside plant and spread on corn and soy-
bean fields in fall. Biogas powers the plant’s Walker Process Equip-
ment boiler and heat exchanger system.

New state-imposed phosphorus removal requirements led the city 
to undertake the $17 million plant upgrade to biological phosphorus 
removal. Rebone says it made sense to rehabilitate the digesters and 

‘‘I can’t thank our 

people enough for 

their due diligence and 

attention to detail. They 

accepted the challenge 

and ran with it.”
CHRIS REBONE

Main Wastewater Treatment Facility
St. Charles, Illinois
www.stcharlesil.gov

BUILT: 
1956; upgraded 2017-19

POPULATION SERVED: 
35,000

FLOWS: 
9 mgd design,  
7 mgd average

TREATMENT LEVEL: 
Secondary

TREATMENT PROCESS: 
Anaerobic-anoxic-oxic (A2O) 
biological phosphorus removal

RECEIVING STREAM: 
Fox River

BIOSOLIDS: 
Land-applied

BUDGET:
$5.1 million (operations)

The team at the Main Wastewater Treatment Facility 
includes, from left, Christina Smith, Dan Massa, 
Chris Rebone, Richard Wadda, Samantha Metallo, 
John Huver and Steven O’Neil.



14     TREATMENT PLANT OPERATOR

AquaPrime®quaPrime
CLOTH MEDIA FILTRATION SYSTEM

www.aquaprime� ltration.com    |    815-654-2501

ADVANCED TREATMENT FOR PRIMARY 
WASTEWATER AND INDUSTRIAL APPLICATIONS

A “Green” Advantage Product
Lower Energy • Small Carbon Footprint

The AquaPrime® fi ltration system utilizes OptiFiber PF-14® pile cloth media in a disk confi guration 
with three zones of solids removal to effectively fi lter wet weather fl ows without the use of chemicals. 
The system is designed to handle a wide range of fl ows in a fraction of space compared to 
conventional clarifi ers.

AquaPrime is ideal for primary fi ltration, primary effl uent fi ltration and industrial wastewater due to its 
proven removal effi ciencies and high quality effl uent, even under varying infl uent conditions.

• Specifi cally designed floatable and settled solids removal zones
• Reduced energy costs in the secondary process due to reduction in organic loading
• More solids for increased biogas production in anaerobic digesters
• A footprint that is 15-20% of conventional primary treatment

Linda County Water District, Olivehurst, CA
• Primary Filtration Application
• TSS removal greater than 75%
• BOD removal up to 60%

Linda County Water District, Olivehurst, CA

AquaPrime_2020_9x10.875.indd   1 11/21/2019   10:23:00 AM

biogas system while the rest of the plant was under construction: “We thought 
it best to do everything at once.” The project involved:

• Converting to a three-stage anaerobic-anoxic-oxic (A2O) system, with 
aerobic, anoxic and anaerobic zones for biological phosphorus removal

• Adding a new internal recycle pump station
• Adding a primary sludge fermenter
• Adding ferric chloride for chemical polishing
• Replacing a sludge storage tank and installing a new biogas storage tank
• Rehabilitating the digester piping and operation systems
• Upgrading the biogas system
 

CLEARING THE HURDLES
Plant management had to install these improvements on the fly. The chal-

lenge was double-edged: maintain compliant operations during construction 
and be able to operate the new processes once the project was complete.

“We had to operate for a long time without our full biological system 
available to us,” Rebone says. Day-to-day operation was maintained, and the 
plant continued to nitrify while the new anaerobic and anoxic zones were 
being installed in the existing aeration basin.

“We were upgrading our air system, as well as adding new dissolved oxy-
gen probes and blowers so we could operate our new aerobic zone with DO 

control,” Rebone says. “It was the middle of summer. That made it a challenge 
to continue to nitrify during construction and comply with our permit. The 
impact of restricted airflow also had an impact on our DO levels.”

That’s where the plant’s lab was critical. “We used Hach hand-held meters 
to monitor DO throughout the plant,” Rebone says. “The lab staff sampled 
DO at the tail end of the process. The lab took a harder look at sidestreams 
and their impact on our influent loading. They worked hand-in-hand with 
our operations staff. They went above and beyond the call.”

The staff also closely managed mixer speeds to maintain the minimum 
ORP values and optimized sludge age to maintain the required nitrification 
in the face of short solids retention times. Through these and other mea-
sures, the plant met its effluent permit of 98% removal of BOD, TSS and 
ammonia throughout construction.

 
LEARNING CURVE

While the new processes returned the plant to full biological treatment 
capacity, they also presented the team with much to learn.

“They had to learn a completely new process,” Rebone says. “Only one 
or two other plants nearby use the A2O process for phosphorus removal. Our 
operators took part in training and helped with standard operating proce-
dures on their own time.”

The new process includes the anaerobic zone where phosphorus is released 
(1.5-hour detention time), an anoxic zone (three-hour detention time) and 
an aerobic zone with luxury phosphorus uptake (eight-hour detention time). 

Main Wastewater Treatment Facility
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 157 mg/L 2 mg/L 20 monthly average

TSS 168 mg/L 3 mg/L 25 monthly average

Ammonia 18.45 mg/L 0.067 mg/L Seasonal daily maximums
   from 1.4 to 3.4 mg/L

Phosphorus 4.9 mg/L 0.881 mg/L <1 mg/L rolling 
   monthly average

Samantha Metallo, assistant division manager, was part of a renovation that 
added rehabilitated digestion and biogas systems and other new equipment 
and processes.

Christina Smith takes care of a variety of tasks in the laboratory, which played 
a critical role in guiding the plant’s process changes.

(continued)



tpomag.com    September 2020   15

AquaPrime®quaPrime
CLOTH MEDIA FILTRATION SYSTEM

www.aquaprime� ltration.com    |    815-654-2501

ADVANCED TREATMENT FOR PRIMARY 
WASTEWATER AND INDUSTRIAL APPLICATIONS

A “Green” Advantage Product
Lower Energy • Small Carbon Footprint

The AquaPrime® fi ltration system utilizes OptiFiber PF-14® pile cloth media in a disk confi guration 
with three zones of solids removal to effectively fi lter wet weather fl ows without the use of chemicals. 
The system is designed to handle a wide range of fl ows in a fraction of space compared to 
conventional clarifi ers.

AquaPrime is ideal for primary fi ltration, primary effl uent fi ltration and industrial wastewater due to its 
proven removal effi ciencies and high quality effl uent, even under varying infl uent conditions.

• Specifi cally designed floatable and settled solids removal zones
• Reduced energy costs in the secondary process due to reduction in organic loading
• More solids for increased biogas production in anaerobic digesters
• A footprint that is 15-20% of conventional primary treatment

Linda County Water District, Olivehurst, CA
• Primary Filtration Application
• TSS removal greater than 75%
• BOD removal up to 60%

Linda County Water District, Olivehurst, CA

AquaPrime_2020_9x10.875.indd   1 11/21/2019   10:23:00 AM

biogas system while the rest of the plant was under construction: “We thought 
it best to do everything at once.” The project involved:

• Converting to a three-stage anaerobic-anoxic-oxic (A2O) system, with 
aerobic, anoxic and anaerobic zones for biological phosphorus removal

• Adding a new internal recycle pump station
• Adding a primary sludge fermenter
• Adding ferric chloride for chemical polishing
• Replacing a sludge storage tank and installing a new biogas storage tank
• Rehabilitating the digester piping and operation systems
• Upgrading the biogas system
 

CLEARING THE HURDLES
Plant management had to install these improvements on the fly. The chal-

lenge was double-edged: maintain compliant operations during construction 
and be able to operate the new processes once the project was complete.

“We had to operate for a long time without our full biological system 
available to us,” Rebone says. Day-to-day operation was maintained, and the 
plant continued to nitrify while the new anaerobic and anoxic zones were 
being installed in the existing aeration basin.

“We were upgrading our air system, as well as adding new dissolved oxy-
gen probes and blowers so we could operate our new aerobic zone with DO 

control,” Rebone says. “It was the middle of summer. That made it a challenge 
to continue to nitrify during construction and comply with our permit. The 
impact of restricted airflow also had an impact on our DO levels.”

That’s where the plant’s lab was critical. “We used Hach hand-held meters 
to monitor DO throughout the plant,” Rebone says. “The lab staff sampled 
DO at the tail end of the process. The lab took a harder look at sidestreams 
and their impact on our influent loading. They worked hand-in-hand with 
our operations staff. They went above and beyond the call.”

The staff also closely managed mixer speeds to maintain the minimum 
ORP values and optimized sludge age to maintain the required nitrification 
in the face of short solids retention times. Through these and other mea-
sures, the plant met its effluent permit of 98% removal of BOD, TSS and 
ammonia throughout construction.

 
LEARNING CURVE

While the new processes returned the plant to full biological treatment 
capacity, they also presented the team with much to learn.

“They had to learn a completely new process,” Rebone says. “Only one 
or two other plants nearby use the A2O process for phosphorus removal. Our 
operators took part in training and helped with standard operating proce-
dures on their own time.”

The new process includes the anaerobic zone where phosphorus is released 
(1.5-hour detention time), an anoxic zone (three-hour detention time) and 
an aerobic zone with luxury phosphorus uptake (eight-hour detention time). 

Main Wastewater Treatment Facility
PERMIT AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

BOD 157 mg/L 2 mg/L 20 monthly average

TSS 168 mg/L 3 mg/L 25 monthly average

Ammonia 18.45 mg/L 0.067 mg/L Seasonal daily maximums
   from 1.4 to 3.4 mg/L

Phosphorus 4.9 mg/L 0.881 mg/L <1 mg/L rolling 
   monthly average

Samantha Metallo, assistant division manager, was part of a renovation that 
added rehabilitated digestion and biogas systems and other new equipment 
and processes.

Christina Smith takes care of a variety of tasks in the laboratory, which played 
a critical role in guiding the plant’s process changes.

(continued)

http://www.aquaprimefiltration.com


16     TREATMENT PLANT OPERATOR

Mixers from Philadelphia Mixing Solutions keep the 
anaerobic zone solids in suspension.

The aeration system incorporates Atlas Copco blow-
ers and new DO probes (Hach LDO with Hach SC200 
controller) to enable operation of the aerobic zone with 
DO control. An internal recycle pump station recycles 
200% of the influent flow to the anaerobic zone, optimiz-
ing peak flows and loads to balance denitrification with 
phosphorus removal.

At the end of the aerobic zone, ferric chloride is fed 
by peristaltic pumps (Blue-White Industries) to chemi-
cally polish the effluent. The final clarifiers follow, and the overflow passes 
on to the UV disinfection units.

The staff experimented with mixing speeds to obtain optimum ORP 
levels for the new anaerobic/anoxic conditions. In addition, DO had to be 
balanced in the aerobic zone to reduce the amount recycled with the return 
activated sludge.

 
THE SOLIDS SIDE

More lessons were learned with the new primary sludge fermenter. The 
unit enhances biological phosphorus removal by producing volatile fatty 
acids and encouraging phosphorus to be incorporated in the cell biomass 
and removed through sludge wasting. With a detention time of three days, 
the biomass undergoes hydrolysis, along with acetogenesis and acidogenesis 
(biological processes that enhance the production of volatile fatty acids).

It all worked. Rebone notes that the bio-P project wrapped up on time, 
and the plant began meeting its monthly rolling average of 1 mg/L phospho-
rus just two months later, ahead of permit requirement.

On the digester side, the upgrade completely refurbished both egg-shaped 
digesters, bringing the capacity of each to 464,000 gallons. The internal pip-
ing systems and general digester operations were upgraded. The pumping 
and heating systems were replaced, the biogas storage capacity was expanded, 
and a new Walker Process Equipment boiler and heat exchangers were added.

 
CLOSE COORDINATION

Engineers and supervisors can’t accomplish such a complex project alone. 
Jerry Ruth, project manager for the Trotter and Associates engineering firm, 
says working through the many issues in the upgrade took extraordinary 
effort from city management, operators and laboratory staff.

TRUE GRIT
St. Charles, Illinois, faced a gritty problem when its new anaerobic-anoxic-oxic (A2O) 

treatment process started up. Before the digested biosolids storage tank was brought 
online, material was drawn directly from the bottom of the digesters using the centrifuge 
feed pumps.

Staff members noted that substantially more grit was forming in the digester bottoms 
and was creating vibration and imbalance when it got to the centrifuges. In cleaning the 
centrifuges, operators noticed something different about the grit.

“The material appeared to be a blue-purple sand, and there was plenty of it,” says 
Jerry Ruth, consultant with Trotter and Associates. “It didn’t appear to be struvite, which is 
always a possibility when sludge from a biological nutrient removal process is digested.”

Analysis by a local university using X-ray powder diffraction and scanning electron 
microscopy found that the material was vivianite and baracite (crystalline iron phos-
phates) and some quartz. It apparently was a byproduct of biological phosphorus 
removal and polishing with ferric chloride.

Once the plant started withdrawing from the top of the digesters, the issue went away.
That was a good thing, Rebone notes: “Centrifuges are expensive.”

‘‘The Main Wastewater Treatment 

Facility is changed for the better, 

and the staff is better for it. If any 

plant deserves an award, it’s this one.”
JERRY RUTH

The Main Wastewater Treatment Facility (9 mgd 
design) has made a process change to biological 
phosphorus removal.

“Through it all, they kept their positive attitude, cooperative approach 
and, most important, compliance with their permit,” Ruth says. “The Main 
Wastewater Treatment Facility is changed for the better, and the staff is bet-
ter for it. If any plant deserves an award, it’s this one.”

Rebone credits the city administration for “being ahead of the curve and 
pushing the project before it was too late. It doesn’t always happen that those 
above you are willing to listen and take such a proactive approach.” And he 
notes that upgrading on the fly requires patience and the acceptance of wrong 
moves.

“Almost every decision you make will be right, but it’s good to be wrong 
sometimes,” he says. “It forces you to relearn things and can lead you down 
a different road. Be confident in your treatment approach and have patience. 
It takes some time.”

But the operations and lab staff came in for the most credit: “They knocked 
it out of the park.” 

 featured   products from:
ABB Inc. - Instrumentation
800-829-6001
www.abb.com/measurement

Alfa Laval
866-253-2528
www.alfalaval.us
(See ad page 55) 

Atlas Copco Compressors
866-546-3588
www.atlascopco.us
(See ad page 19) 

Blue-White Industries
714-893-8529
www.blue-white.com
(See ad page 2) 

Hach 
800-227-4224
www.hach.com
(See ad page 11) 

JWC Environmental Inc.
800-331-2277
www.jwce.com

Philadelphia Mixing
Solutions 
800-956-4937
www.philamixers.com

TrojanUV 
888-220-6118
www.trojanuv.com

Walker Process
Equipment, A Div. 
of McNish Corp.
630-892-7921
www.walker-process.com

Steven O’Neil checks measurements using the WaterMaster flowmeter  
(ABB Inc. - Instrumentation). The plant staff is credited with the successful 
completion of a major facility upgrade.



tpomag.com    September 2020   17

Where were you in 1975?   
There’s no substitute for experience.   

In 1975, Dave was building pinch valves.   

He’s got this. 
For controlling sewerage, sludge, storm water, 

bleach, lime slurry, talk to the experts. 

And let Dave build your next pinch valve. 
 

20” Onyx pinch valve handling raw 
waste water, Punta Gorda FL 

Duckbill Valves 

Pressure isolator 
Rings 

ONYX VALVE CO 
tel: 856-829-2888    

www.onyxvalve.com 

Mixers from Philadelphia Mixing Solutions keep the 
anaerobic zone solids in suspension.

The aeration system incorporates Atlas Copco blow-
ers and new DO probes (Hach LDO with Hach SC200 
controller) to enable operation of the aerobic zone with 
DO control. An internal recycle pump station recycles 
200% of the influent flow to the anaerobic zone, optimiz-
ing peak flows and loads to balance denitrification with 
phosphorus removal.

At the end of the aerobic zone, ferric chloride is fed 
by peristaltic pumps (Blue-White Industries) to chemi-
cally polish the effluent. The final clarifiers follow, and the overflow passes 
on to the UV disinfection units.

The staff experimented with mixing speeds to obtain optimum ORP 
levels for the new anaerobic/anoxic conditions. In addition, DO had to be 
balanced in the aerobic zone to reduce the amount recycled with the return 
activated sludge.

 
THE SOLIDS SIDE

More lessons were learned with the new primary sludge fermenter. The 
unit enhances biological phosphorus removal by producing volatile fatty 
acids and encouraging phosphorus to be incorporated in the cell biomass 
and removed through sludge wasting. With a detention time of three days, 
the biomass undergoes hydrolysis, along with acetogenesis and acidogenesis 
(biological processes that enhance the production of volatile fatty acids).

It all worked. Rebone notes that the bio-P project wrapped up on time, 
and the plant began meeting its monthly rolling average of 1 mg/L phospho-
rus just two months later, ahead of permit requirement.

On the digester side, the upgrade completely refurbished both egg-shaped 
digesters, bringing the capacity of each to 464,000 gallons. The internal pip-
ing systems and general digester operations were upgraded. The pumping 
and heating systems were replaced, the biogas storage capacity was expanded, 
and a new Walker Process Equipment boiler and heat exchangers were added.

 
CLOSE COORDINATION

Engineers and supervisors can’t accomplish such a complex project alone. 
Jerry Ruth, project manager for the Trotter and Associates engineering firm, 
[...]
talks a lot about passion, collaboration and leadership development. We use 
that as the backbone in our day-to-day work. But hiring the right people is 

ON THE GREEN TEAM
When not working at the Cedar Creek 

Wastewater Treatment Facility in Olathe, 
Kansas, Heather Phillips enjoys spending 
time with her husband, Jason, and 
children Sandra (9) and Myron (7).

That includes volunteering as Sandra’s 
Girl Scout troop leader, and as a member 
of the Green Team at the kids’ school. “We 
work on Earth Day projects for the 
school,” she says. “A few years ago, we 
worked with the school district to become 
one of the first schools to compost all their 
cafeteria waste.”

The project doesn’t extend to com-
postable paper goods, but it does capture 
a substantial volume of food waste. “On 
the first few days of the program, they 
weighed how much food waste they were 
able to divert,” Phillips says. “About 70% 
to 80% of what used to get thrown away is 
now being composted.”

A contractor collects the material and 
handles the composting process but gives 
some of the product back to the school for 
projects. This year, the students will create 
self-watering planters by repurposing 
2-liter bottles and filling them with 
cafeteria compost to grow their own 
take-home herb gardens.

water Treatment Facility (7.75 mgd design, 4 mgd average) came online that 
same year. It uses a process developed by biological nutrient removal pioneer 
James Barnard and colleague Ed Kobylinski. “I helped with the process mod-
eling and designed the aeration system,” says Phillips, who along with her 

engineering credentials holds Kansas Class IV (highest) wastewater opera-
tor certification.

The city also operates an older trickling filter plant (3.2 mgd design, 1.5 
mgd average). Anaerobically digested sludge from that plant is converted in 
a windrow process into Class A compost that’s used for the city’s parks and 
soccer fields.

 
REMOVING NUTRIENTS

The Cedar Creek facility is unique in having a mixed liquor fermenter 
that supports biological phosphorus removal to meet an effluent total phospho-
rus limit of 1.0 mg/L and can also enhance denitrification. After the head-
works with bar screens (Vulcan Industries) and a HeadCell grit removal system 
(Hydro International), the wastewater enters a five-stage Bardenpho process.

The anaerobic and anoxic zones include mixers (Flygt - a Xylem Brand). 
In the aerobic zone, air is provided by Siemens Industry blowers by way of 
membrane fine-bubble diffusers (Sanitaire - a Xylem Brand). Mixers in that 
zone (also Flygt) help keep the mixed liquor in suspension so that the air 
can be turned down to avoid an excess of oxygen at the end of the basin.

At the end of the anaerobic zone, the mixed liquor is allowed to settle. 
“From the bottom of that zone, we pump about 10% of the plant flow into 
the fermenter,” Phillips says. “It’s a thickened mixed liquor similar to return 
activated sludge.”

The fermenter contents are mixed for a few minutes several times per 
day; overall retention time is about 14 hours. “We’re producing acetic and 
propionic acids, but we’re not letting the process go all the way to methane,” 
Phillips says. “The acetic and propionic acids become food sources for the 
phosphorus-accumulating organisms and the denitrifiers in the basins.

‘‘I get out there and work with everybody, especially during storm events. ... They are a  

really good group of people. It’s sort of a family environment, and it’s a lot of fun.”
HEATHER PHILLIPS

Heather Phillips believes in hiring 
good people without wastewater 
experience and training them up. 

Phillips wasn’t bothered by the natural tension between the engineering and 
operations sides. (She is shown using a Nitrate TNTplus test kit from Hach.)



tpomag.com    September 2020   35

“We can select whether to put the fermenter output into the front of the 
anaerobic zone to enhance phosphorus removal or into the first anoxic zone 
to help with denitrification. We have operated both ways.” Typical effluent 
phosphorus is 0.5 to 1.0 mg/L; total nitrogen is typically below 8.0 mg/L ver-
sus a permit limit of 10 mg/L.

After final clarification and UV disinfection (TrojanUV3000), the efflu-
ent discharges to Cedar Creek, a Kansas River tributary. Waste activated 
sludge is dewatered on centrifuges (Andritz Separation) to 22%-25% solids 
and landfilled. “We are considering a biosolids evaluation in the next couple 
of years; we want to find a sustainable use for all of our solids,” Phillips says.

 
MAKING A TRANSITION

From consultant to operations is not a common career path, and on arrival 
in Olathe, Phillips experienced some of the natural tension between engi-
neers and operators. “Coming in as an engineer was harder than coming in 
as the only woman,” she recalls. “The plant design 
turned out really well, but the operators like to rib 
me about some little things that didn’t work quite 
right. For example, the basin floors aren’t sloped so 
they’re harder to clean out. They like to blame the 
engineers for that.”

As for being a woman, “They wondered if I would 
be able to drag the fire hoses around. I don’t have to 
do that very often, but I showed them I could do it. I 
get out there and work with everybody, especially 
during storm events. It’s a team effort. They are a 

really good group of people. It’s sort of a family environment, and it’s a lot 
of fun.”

A key challenge for Phillips is dealing with turnover and getting new oper-
ators trained up. Operators frequently leave for better pay in the private sector; 
in some cases they move to the fire department or other jobs within the city.

 
THE RIGHT STUFF

For Phillips, staffing and training are about hiring carefully. “We’ve 
brought in people who had experience and people who didn’t,” she says. “A 
lot of times it’s easier to bring in someone fresh out of high school who has 
zero training in wastewater, as long as they have a good attitude and work 
ethic and really believe in what they’re doing. 

“In the city, we have a leadership philosophy that everybody applies. It 
talks a lot about passion, collaboration and leadership development. We use 
that as the backbone in our day-to-day work. But hiring the right people is 

ON THE GREEN TEAM
When not working at the Cedar Creek 

Wastewater Treatment Facility in Olathe, 
Kansas, Heather Phillips enjoys spending 
time with her husband, Jason, and 
children Sandra (9) and Myron (7).

That includes volunteering as Sandra’s 
Girl Scout troop leader, and as a member 
of the Green Team at the kids’ school. “We 
work on Earth Day projects for the 
school,” she says. “A few years ago, we 
worked with the school district to become 
one of the first schools to compost all their 
cafeteria waste.”

The project doesn’t extend to com-
postable paper goods, but it does capture 
a substantial volume of food waste. “On 
the first few days of the program, they 
weighed how much food waste they were 
able to divert,” Phillips says. “About 70% 
to 80% of what used to get thrown away is 
now being composted.”

A contractor collects the material and 
handles the composting process but gives 
some of the product back to the school for 
projects. This year, the students will create 
self-watering planters by repurposing 
2-liter bottles and filling them with 
cafeteria compost to grow their own 
take-home herb gardens.

water Treatment Facility (7.75 mgd design, 4 mgd average) came online that 
same year. It uses a process developed by biological nutrient removal pioneer 
James Barnard and colleague Ed Kobylinski. “I helped with the process mod-
eling and designed the aeration system,” says Phillips, who along with her 

engineering credentials holds Kansas Class IV (highest) wastewater opera-
tor certification.

The city also operates an older trickling filter plant (3.2 mgd design, 1.5 
mgd average). Anaerobically digested sludge from that plant is converted in 
a windrow process into Class A compost that’s used for the city’s parks and 
soccer fields.

 
REMOVING NUTRIENTS

The Cedar Creek facility is unique in having a mixed liquor fermenter 
that supports biological phosphorus removal to meet an effluent total phospho-
rus limit of 1.0 mg/L and can also enhance denitrification. After the head-
works with bar screens (Vulcan Industries) and a HeadCell grit removal system 
(Hydro International), the wastewater enters a five-stage Bardenpho process.

The anaerobic and anoxic zones include mixers (Flygt - a Xylem Brand). 
In the aerobic zone, air is provided by Siemens Industry blowers by way of 
membrane fine-bubble diffusers (Sanitaire - a Xylem Brand). Mixers in that 
zone (also Flygt) help keep the mixed liquor in suspension so that the air 
can be turned down to avoid an excess of oxygen at the end of the basin.

At the end of the anaerobic zone, the mixed liquor is allowed to settle. 
“From the bottom of that zone, we pump about 10% of the plant flow into 
the fermenter,” Phillips says. “It’s a thickened mixed liquor similar to return 
activated sludge.”

The fermenter contents are mixed for a few minutes several times per 
day; overall retention time is about 14 hours. “We’re producing acetic and 
propionic acids, but we’re not letting the process go all the way to methane,” 
Phillips says. “The acetic and propionic acids become food sources for the 
phosphorus-accumulating organisms and the denitrifiers in the basins.

‘‘I get out there and work with everybody, especially during storm events. ... They are a  

really good group of people. It’s sort of a family environment, and it’s a lot of fun.”
HEATHER PHILLIPS

Heather Phillips believes in hiring 
good people without wastewater 
experience and training them up. 

Phillips wasn’t bothered by the natural tension between the engineering and 
operations sides. (She is shown using a Nitrate TNTplus test kit from Hach.)

http://franklinengineered.com


36     TREATMENT PLANT OPERATOR

Keep Chemical Cost Under Control With The

Residual Sulfi te Monitor
The Q46S/66 prevents costly chemical 
overfeed by controlling the amount 
of chemical added for process 
dechlorination. Unique design prevents 
sensor fouling, which reduces system 
maintenance.

FEATURES
• Gas Phase Sensing  - No Contact 

between Sensor & Sample
•  Internal Sequencing & Relay for Auto 

Sample Line Cleaning
•  Cut Chemical Costs by Eliminating 

Costly Overfeeds

Automatic Sensor Cleaning

      Optical Sensor with  

FEATURES
• Self-contained, High Pressure Autocleaner
• Optical Luminescence or Membraned Sensors
• Factory Assembled for Easy Installation

Dissolved Oxygen Monitor

800-959-0299 
www.analyticaltechnology.comwww.entechdesign.com

Interface Level Analyzer
Continuous sludge level measurement

supports effective process control.
FEATURES
• Prevent sludge washout
• Control blanket loss from over-pumping
• Maintain underfl ow sludge density

Sludge Blanket Monitor

Reagent Free Measurement 
The Q46/79PR is ideal for controlling 

chlorine addition in disinfection chamber.
FEATURES
• Submersible or Flowcell Type Sensor
• Optional pH Measurement
• Easy Installation and Low Operating Cost

Total Chlorine Monitor 

critical. Even if they only stay three or four years, if they have a good atti-
tude and a hard work ethic, that helps our team come together and get the 
job done.

“All of our operators have some kind of passion for the outdoors and fish-
ing or hunting. When they come to work and see that they’re doing some-
thing to help the environment and public health, that’s a common thread we 
see with folks who stay around for a while.”

For recruiting, Olathe team members attend career fairs and talk up the 
profession when giving facility tours to high school and college students. 
“When people come on site and see what the job really is, it interests a lot of 
them,” Phillips says.

 
UP THE LADDER

People coming on board have a 
defined career track, from operator 
I to operator II to control operator 
— a position that requires Class IV 
certification and two to three years 
of experience. “In that role you’re 
not a supervisor of people, but you’re 
basically in control of the plant,” 
Phillips says. “We have a career pro-
gression for each step with a pay 
increase. In addition, with each step 
up in certification, they get a little 
more on their paycheck.”

Operations staff members are 
R ichard Jones and A nthony 
Kurkowski, wastewater operations 

superintendents; Les Newton and Patrick Karashin, control operators; Carl 
Cook and Jared Schultz, process operator II; and DeAndre Williams, Anthony 
Ryan, Jose Mora-Calvo and Jonathon Chesbro, process operator I.

Paul Bixel is environmental compliance manager in charge of industrial 
pretreatment and FOG, Steven McNolty II is maintenance manager for asset 
management, and DeWayne McAllister manages the city’s certified laboratory.

The city pays operators for the Sacramento courses, provides annual in-
house training and encourages and pays for attendance at events such as 
KWEA conferences and operator schools offered by the state Department of 
Health and Environment.

 
ALWAYS IMPROVING

The training and support pay off in teams that are engaged in day-to-
day work and are on the lookout for ways to improve the process. “When we 
first brought the fermenter online, we had some short-circuiting issues,” Phillips 
says. “Our maintenance staff came up with a design change. They built it them-
selves, and it has been running ever since with their modifications.”

That team includes Bart Rehagen, maintenance operations manager; 
Mark Higgs, maintenance superintendent; and Floyd Koder, instrument and 
controls supervisor.

The city recently received a new permit that replaces concentration lim-
its for effluent nitrogen and phosphorus with total maximum daily limits (in 
pounds). Meanwhile, two aging oxidation ditches that handle about 25% of 
Cedar Creek’s flow are likely to be phased out. An empty field next to the 
two nutrient removal trains has room for two more identical units.

“The design is pretty much done,” Phillips says. “When those trains are 
built, the oxidation ditches will be demolished and digesters will be put in. 
That is probably more than 10 years in the future.”

 
MANY REWARDS

It all adds up to job satisfaction for Phillips, who observes, “This is a 
great industry. There is so much potential and so much job security. It’s only 
going to get more challenging as regulatory limits get stricter. That’s part of 
the fun of it — to see construction projects and learn new processes as they 
come online.”

She credits much of her success to having good mentors, including Barnard 
at Black & Veatch, “who was a huge influence on my career,” and Joe Foster, 
a former Olathe operator. “I wouldn’t be where I am today without great men-
tor operators and engineers. If you surround yourself with good people and 
you’re not afraid to ask questions, that will make you a good operator.”  

 featured   products from:
Andritz Separation, Inc. 
800-433-5161
www.andritz.com/separation

Black & Veatch 
913-458-2000
www.bv.com

Flygt - a Xylem Brand 
855-995-4261
www.xylem.com/pumping

Hach 
800-227-4224
www.hach.com
(See ad page 11) 

Hydro International
866-615-8130
www.hydro-int.com

Hydromantis Environmental
Software Solutions, Inc. 
905-522-0012
www.hydromantis.com

Sanitaire - a Xylem Brand 
855-995-4261
www.xylem.com/treatment

Siemens Industry, Inc.
800-365-8766
www.siemens.com

TrojanUV 
888-220-6118
www.trojanuv.com

Vulcan Industries, Inc.
712-642-2755
www.vulcanindustries.com

Heather Phillips feels that training 
and support pay off in teams that  
are engaged and alert for ways to 
improve plant processes.

‘‘This is a great 

industry. There is 

so much potential and 

so much job security. 

It’s only going to get 

more challenging as 

regulatory limits get 

stricter.”
HEATHER PHILLIPS

To learn more about 
Heather Phillips and the 
Cedar Creek Wastewater 